General Motors

Small Block LS Engines
Complete Gasket Range
Genlll /IV/V




GM Small Block Engine
Cylinder-Head Gaskets

Generation Il / IV / V

As an automotive supplier, ElringKlinger has become a trusted partner to its customers — with a firm
commitment to shaping the future of mobility. We recently celebrated 140 years of engine gasket
excellence in 2019. Our efforts to excel are supported by a dedicated global workforce of around 10,000
employees at 44 ElringKlinger locations worldwide.

One important milestone for our continuing success was reached in the mid “90s. At that time, GM awarded
ElringKlinger the series contract for small block LS Engine cylinder head-gaskets.

Our success with GM is centered on a deep knowledge of multilayer steel head gasket technology, a new
production location in Buford, Georgia and long-standing inter-company cooperation since 1924. That’s
when the first series cylinder-head gasket production for GM subsidiary Opel, located in Germany, was
established between the two companies.

From the release of the Generation Il engine in 1997, through Generation IV, and all the way until today’s
Generation V, ElringKlinger has been GM’s only supplier for multilayer steel head gaskets for the small
block engine family.

Over the years, there were challenges to overcome.

The first-Generation lll cylinder-head gasket needed to be developed to cope with engine blocks caste in
aluminum and iron combined, due to the differences in surface roughness. In addition, the former five-
bolt pentagonal cylinder-head pattern was replaced with a square, four-bolt design. Specially designed
beads on both functional layers in combination with a thin laser welded stopper on the carrier layer
sealed the engine perfectly. This initial design performed well again, when some Generation IV engines
were equipped with Displacement on Demand, which puts extra stress on the cylinder-head gasket due to
increased sealing gap oscillations.

Another challenge encountered was the sealing of the LS7 Generation IV engine, which produces up to
513 HP. Due to the increased bore and reduced land width between the cylinders, a specially designed
bead was created, and welded stoppers were placed on the functional layers. This cylinder-head gasket
also seals the LS7427/570 crate motor, producing a stunning 570 Hp.

The Generation V presented new challenges. The most remarkable was the lack of five cylinder-head bolts
on the intake side, making the sealing of the so called “backland” difficult. This was realized by a specially
designed half bead in combination with a 5-layer concept. Some engines use an ‘Active Fuel Management’
system, meaning that they alternate between V4 & V8 modes. Others like the L87 engine, use a ‘Dynamic
Fuel Management’ system. Both can lead to certain stresses on the cylinder-head gasket, as the shutdown
of cylinders could be seen as a kind of cold start to the engine. In addition, the sealing gap oscillations are
unevenly distributed. The 5-layer cylinder-head gasket proved to be the best solution, due to the achieved
increase in fuel economy. Some cylinder-head gaskets are also fitted with a red silicon screen print for
higher heat resistance.

These details are just a few of the technical highlights that can be found within the GM small block
engine gasket range. Elring — Das Original, the aftermarket brand of ElringKlinger, is distributor for these
outstanding examples of precision German engineering.




Contents

6
8
10
12

14
16

30
32
34
36
38
40
42
44
46
48
50
52

80
82
84
86
88
90

Gen |lI

L33
L59
L92
LM4
LM7
LQ4

Gen IV

L20
L76
L77
L94
L96
L99
LOH
LC8
LCO
LFA
LH6
LH8

GenV

L82
L83
L84
L86
L87
L8B

102 51§

18 LQY
20  LR4
22 LS1
24 LS6
26 LY2
54  LH9
56 LMF
58 LMG
60 LS2
62 LS3
64 LS4
66 LS7
68 LS9
70  LSA
72 LY5
74 LY6
76  LZ1
92 L8T
94 LT1
96 LT2
98 LT4
100 LT5



Metal-layer Cylinder-Head Gaskets

High Grade Spring Steel, Beads and Stoppers
Metaloflex — registered Trademark

261.721 // OE# 12589226
466.520 // Repair version: +0.5 mm
Generation Il / IV - Bore: 100 mm

Three-layer design with
laser-welded stopper

157.744 /| OE# 12610046
043.280 // Repair version: +0.5 mm
Generation IV - Bore: 104 mm

Five-layer design

Laser-welded double-sided
stoppers on central layer
Additionally inner NBR coating

244.421 // OE# 12688943
Generation V- Bore: 104 mm

Five-layer design

Beads and stoppers concealed
on the inside red color silicone
screen print for higher heat-resis-
tance and increased stability







Gen |l

L33




b
N
5

TSR

“4
6
},4

Y.
A‘

=lo

@R + .5 1 @8 + .5

% 042.720 1x - = = 9 868.600 1x 12585673 - =
ﬁ 949.250 1x - - - 10  877.130 1x 89060436 - -
g 231390 1x - - - 11 948.270 1x 12639249 - =
- 838.210 2x - - Set 13 876.210 1x 12558178 - -
13/1 870.350 2x 12558177 - Knock
Sensor
1/1  261.721 2x - - - Grommet
1/1  466.520 2x - +0,5 mm = 19  853.300 2x 12630223 - -
1/2 - 10x 12558840  M8x1,25x45 - 23  866.970 1x 12570307 - =
1/3 - 20x 19258707 M11x2x100 = 28  947.800 1x 12612350 - -
2 876.270 2x 12637683 - - 28/1 853.210 1x 12611384 - =
2/1 875380 8x - = Grommet 30 875.400 1x 12584922 - -
3 878.650 1x 89060413 - - 31  823.400 1x 11562588 - With Drain
Plug Seal
4 853.220 2x 12617944 - =
45  870.330 1x 17113561 - -
5 876.100 8x 12482063 - JL
94  857.320 1x 12589016 - With Bolts
5 876.110 8x 12457652 - _L

6 592.250 3x 24100002 - -
8 795.390 8x 11515758  M8x1,25x30 =

8/1 948.280 1x 12633904 - -



Gen |l

L59




b
N
5

sy

“4
6
},4

Y.
A‘

=lo

@R + .5 1 @8 + .5

= 911.500 1x - - - 9 868.600 1x 12585673 - -
ﬁ 949.250 1x - - - 10  877.130 1x 89060436 - -
g 231390 1x - - - 11 948.270 1x 12639249 - -
- 838.210 2x - - Set 13 876.210 1x 12558178 - -
13/1 870.350 2x 12558177 - Knock
Sensor
1/1 069.352 2x 12575329 - - Grommet
1/1  043.070 2x - +0,5 mm = 19  853.300 2x 12630223 - -
1/2 - 20x 12560745 M11x2x100 - 23  866.970 1x 12570307 - =
1/3 - 10x 12558840  M8x1,25x45 - 28 947.800 1x 12612350 - -
2 876.270 2x 12637683 - - 28/1 853.210 1x 12611384 - -
2/1 875380 8x - = Grommet 30 875.400 1x 12584922 - -
3 878.650 1x 89060413 - - 31  823.400 1x 11562588 - With Drain
Plug Seal
4 853.220 2x 12617944 - -
45  870.330 1x 17113561 - -
5 876.100 8x 12482063 - JL
94  857.320 1x 12589016 - With Bolts
5 876.110 8x 12457652 - _L

6 592.250 3x 24100002 - -
8 795.390 8x 11515758  M8x1,25x30 =

8/1 948.280 1x 12633904 - -



92

Gen |l

10



> >
XOX» (XX
_ we o _ e o
4 ' Y '
@R # J_ 7 @R # J. 2
& ~oa 1 \& ~—oa 1
ﬂ 949.250 1x - - - 10 877130 1x 89060436 - -
g 231390 1x - - - 11 948.270 1x 12639249 - -
52 838210 2x - - Set 13 782.350 1x 12610141 - -
19  853.300 2x 12630223 - -
1/1  157.744 2x 12610046 - - 23 782.380 1x 12587397 - -
1/1  043.280 2x - +0,5 mm - 28 947.800 1x 12612350 - -
12 - 20x 19258707 M11x2x100 - 28/1 853.210 1x 12611384 - -
13 - 10x 12558840  M8x1,25x45 - 30 875.400 1x 12584922 - -
2 876270 2x 12637683 - - 31 823.400 1x 11562588 - With Drain
Plug Seal
2/1 875.380 8x - - Grommet
45  777.110 1x 12589235 - -
3 802.730 2x 19207929 - -
94  857.320 1x 12589016 - With Bolts
4 853.220 2x 12617944 - -
94/1 782.510 1x 12594339 - -
5  876.100 8x 12482063 - l_
5 876.110 8x 12457652 - _i(

6 592.250 3x 24100002 - —
8 795.390 8x 11515758  M8x1,25x30 -
8/1 948.280 1x 12633904 - =

9 868.600 1x 12585673 - -

11



Gen |l

12

LM4



1/1

1/1
1/2

1/3

2/1

b

=i

911.500 1x - - - 8 795.390
949.250 1x - - - 8/1 948.280
231.390 1x - = = 9 868.600
838.210 2x - N Set 10 877.130

11 948.270
069.352 2x 12575329 - - 13 876.210
043.070 2x - +0,5 mm = 13/1 870.350
- 4x 12560745 M11x2x100 -
- 16x 11588291  M11x2x155 - 19 853.300
876.270 2x 12637683 - - 23 866.970
875.380 8x - - Grommet 28 947.800
878.650 1x 89060413 - - 30 875.400
853.220 2x 12617944 = = 31 823.400
876.100 8x 12482063 - }L

45 870.330
876.110 8x 12457652 = ‘E{

94 857.320
592.250 3x 24100002 - -

— =
— &=

947.800 Oil Pan Gasket

8x

1x

1x

1x

1x

1x

2x

2x

1x

1x

1x

1x

1x

1x

@ ++ ._H@@mﬁ

11515758

12633904

12585673

89060436

12639249

12558178

12558177

12630223

12570307

12612350

12584922

11562588

17113561

12589016

M8x1,25x30

- Knock
Sensor
Grommet

- With Drain
Plug Seal

- With Bolts

13



Gen |l

LM7

14




b
N
5

TSR

“4
6
},4

Y.
A‘

=lo

@R + .5 1 @8 + .5

= 911.500 1x - < - 9 868.600 1x 12585673 - -
ﬁ 949.250 1x - - - 10  877.130 1x 89060436 - -
BEp 231390 1x - - - 11 948.270 1x 12639249 - -
- 838.210 2x - - Set 13 876.210 1x 12558178 - -
13/1 870.350 2x 12558177 - Knock
Sensor
1/1  069.352 2x 12575329 - - Grommet
1/1  043.070 2x - +0,5 mm = 19  853.300 2x 12630223 - -
1/2 - 20x 19258707 M11x2x100 - 23  866.970 1x 12570307 - =
1/3 - 10x 12558840  M8x1,25x45 = 28  947.800 1x 12612350 - -
2 876.270 2x 12637683 - - 28/1 853.210 1x 12611384 - =
2/1 875380 8x - = Grommet 30 875.400 1x 12584922 - -
3 878.650 1x 89060413 - - 31  823.400 1x 11562588 - With Drain
Plug Seal
4 853.220 2x 12617944 - =
45  870.330 1x 17113561 - -
5 876.100 8x 12482063 - JL
94  857.320 1x 12589016 - With Bolts
5 876.110 8x 12457652 - _L

6 592.250 3x 24100002 - -
8 795.390 8x 11515758  M8x1,25x30 =

8/1 948.280 1x 12633904 - -

15



Gen |l

Q4

16




b
N
5

TSR

“4
6
},4

Y.
A‘

=lo

@R + .5 1 @8 + .5

=7 042700 1x - - - 9  868.600 1x 12585673 - -
ﬁ 949.250 1x - - - 10  877.130 1x 89060436 - -
BEp 231390 1x - - - 11 948.270 1x 12639249 - -
- 838.210 2x - - Set 13 876.210 1x 12558178 - -
13/1 870.350 2x 12558177 - Knock
Sensor
1/1  069.404 2x 12589277 - - Grommet
1/1  043.110 2x - +0,5 mm = 19  853.300 2x 12630223 - -
1/2 - 8x 12560745 M11x2x100 - 23 658.490 1x 12561155 - =
1/3 - 20x 12558840  M8x1,25x45 = 28  947.800 1x 12612350 - -
2 876.270 2x 12637683 - - 28/1 853.210 1x 12611384 - =
2/1 875380 8x - = Grommet 30 875.400 1x 12584922 - -
3 878.650 1x 89060413 - - 31  823.400 1x 11562588 - With Drain
Plug Seal
4 853.220 2x 12617944 - =
45  870.330 1x 17113561 - -
5 876.100 8x 12482063 - J:_
94  857.320 1x 12589016 - With Bolts
5 876.110 8x 12457652 - _L

6 592.250 3x 24100002 - -
8 795.390 8x 11515758  M8x1,25x30 =

8/1 948.280 1x 12633904 - -

17



Gen |l

LQY

18




TR
&

n ] )
@% H# J_o% 1 e@’% ++ ._.40@41\, 1

Q@
=i 042700 1x - - - § 795390 8x 11515758 M8x1,25x30 -
f% 949.250 1x - - - 8/1 948.280 1x 12633904 - -
m‘ﬂ 231.390 1x - = = 9 868.600 1x 12585673 = =

838.210 2x - - Set 10 877.130 1x 89060436 - -

11 948.270 1x 12639249 - -

1/1 069.404 2x 12589227 - - 13 876.210 1x 12558178 - -
1/1 043.110 2x - +0,5 mm - 13/1 870.350 2x 12558177 - Knock
Sensor
1/2 - 20x 12560745 M11x2x100 - Grommet
1/3 - 10x 12558840 M8x1,25x45 - 19 853.300 2x 12630223 - -
2 876.270 2x 12637683 - - 23 866.970 1x 12570307 - -
2/1 875.380 8x - - Grommet 28 947.800 1x 12612350 - -
3 878.650 1x 89060413 - - 28/1 853.210 1x 12611384 - -
4 853.220 2x 12617944 - - 31 823.400 1x 11562588 - With Drain
Plug Seal
5 876.100 8x 12482063 - l
45 870.330 1x 17113561 - -
5 876.110 8x 12457652 - L
94 857.320 1x 12589016 - With Bolts

6 592.250 3x 24100002 - -

19



Gen |l

LR4

20




b
N
5

sy

“4
6
},4

Y.
A‘

=lo

@R + .5 1 @8 + .5

= 911.500 1x - - - 9 868.600 1x 12585673 - -
ﬁ 949.250 1x - - - 10  877.130 1x 89060436 - -
BEp 231390 1x - - - 11 948.270 1x 12639249 - -
- 838.210 2x - - Set 13 876.210 1x 12558178 - -
13/1 870.350 2x 12558177 - Knock
Sensor
1/1 069.352 2x 12575329 - - Grommet
1/1  043.070 2x - +0,5 mm = 19  853.300 2x 12630223 - -
1/2 - 20x 19258707 - - 23  866.970 1x 12570307 - =
1/3 - 10x 12558840 - - 28  947.800 1x 12612350 - -
2 876.270 2x 12637683 - - 28/1 853.210 1x 12611384 - -
2/1 875380 8x - = Grommet 30 875.400 1x 12584922 - -
3 878.650 1x 89060413 - - 31  823.400 1x 11562588 - With Drain
Plug Seal
4 853.220 2x 12617944 - =
45  870.330 1x 17113561 - -
5 876.100 8x 12482063 - JL
94  857.320 1x 12589016 - With Bolts
5 876.110 8x 12457652 - _L

6 592.250 3x 24100002 - -
8 795.390 8x 11515758  M8x1,25x30 =

8/1 948.280 1x 12633904 - -

21



[S1

Gen |l

22



3

Y
“4

)
@R + .5 1 @B + .ﬂg%ﬁ

=i os6.880 1x - - Corvette 8 795390 8x 11515758 M8x1,25x30 -
= 042330 1x - - - 8/1 948.280 1x 12633904 - -
W 9s9.250 1x - - - 9  868.600 1x 12585673 - -
Bp 231390 1x - - - 10 877.130 1x 89060436 - -
,@ 710.830 1x - - - 11 948.270 1x 12639249 - -
2 838210 x - - Set 13 876.210 1x 12558178 - -

13/1 870.350 2x 12558177 - Knock

Sensor
1/1  261.721 2x 12589226 - - Grommet
1/1  466.520 2x - +0,5mm = 19  846.960 2x 12559648 EWP -
1/2 - 4x 12560745  M11x2x100 - 23 658.490 1x 12561155 - -
e |- 16x 11588291  M11x2x155 - 28 947.800 1x 12612350 - -
2 876.270 2x 12637683 - - 28/1 853.210 1x 12611384 - =
2/1 875.380 8x - = Grommet 28/2 857.610 1x 12562020 - Corvette
3 769.100 8x 12533587 - - 31 823.400 1x 11562588 - With Drain
Plug Seal

3/1  782.530 2x 12560251 - -

45  769.090 1x 12552542 - -
4 043.700 2x 12561912 - Corvette

94  857.320 1x 12589016 - With Bolts
4 853.220 2x 12617944 - -
5  876.100 8x 12482063 - JL
5  876.110 8x 12457652 - _L

6 592.250 3x 24100002 - -

23



LS6

Gen |l

24



)
& &
wc‘ o ©) o
@R # J @R # J. 2
II—H ]1 II—H G CI> ]1
‘% 042.330 1x - = = 8 795.390 8x 11515758  M8x1,25x30 =
ﬁ 949.250 1x - - - 8/1 948.280 1x 12633904 - -
Big 231390 1x - - - 9  868.600 1x 12585673 - -
D 710830 1 - - - 10 877.130 1x 89060436 - -
838.210 2x - - Set 11 948.270 1x 12639249 - -
13 876.210 1x 12558178 - -
1/1  261.721 2x 12589226 - = 13/1 870.350 2x 12558177 - Knock
Sensor
1/1  466.520 2x - +0,5 mm - Grommet
1/2 - 4x 12560745 M11x2x100 = 19  853.300 2x 12630223 - -
1/3 - 16x 11588291  M11x2x155 - 23 658.490 1x 12561155 - =
2 876.270 2x 12637683 - = 28 947.800 1x 12612350 - -
2/1 875.380 8x - - Grommet 28/1 853.210 1x 12611384 - =
3 769.100 8x 12533587 - - 28/2 857.610 1x 12562020 - Corvette
3/1 782.530 2x 12560251 - - 31  823.400 1x 11562588 - With Drain
Plug Seal
4 853.220 2x 12617944 - _
45  769.090 1x 12552542 - -
5 876.100 8x 12482063 - JL
94  857.320 1x 12589016 - With Bolts
5 876.110 8x 12457652 - L

6 592.250 3x 24100002 - -

25



LY?2

Gen |l

26



] '@‘ ]
& % + &._ﬂo@b 1 &p @ + h._ﬂomz:b 1

949.250 1x - = = 9 868.600 1x 12585673 - -

231.390 1x - - - 10 877.130 1x 89060436 - =

838.210 2x - = Set 11 948.270 1x 12639249 - -

13 782.350 1x 12610141 = -

1/1 261.721 2x 12589226 - - 19 853.300 2x 12630223 - -
1/1 466.520 2x - +0,5 mm - 23 782.380 1x 12587397 - -
1/2 - 20x 19258707 M11x2x100 - 28 947.800 1x 12612350 - -
1/3 - 10x 12558840 M8x1,25x45 - 28/1 853.210 1x 12611384 - -
2 876.270 2x 12637683 - = 30 875.400 1x 12584922 - -
2/1 875.380 8x - - Grommet 31 823.400 1x 11562588 - With Drain
Plug Seal
3 878.650 1x 89060413 - =
45 777.110 1x 12589235 - -
4 853.220 2x 12617944 - -
94 857.320 1x 12589016 - With Bolts
5 876.100 8x 12482063 - i

5 876.110 8x 12457652 - _i‘_
6 592.250 3x 24100002 - -
8 795.390 8x 11515758  M8x1,25x30 -

8/1 948.280 1x 12633904 - =

CAY

948.270
Crankcase Housing Cover Gasket

27



28

Secondary Sealing Systems

876.270 // OE# 12637683

Valve Cover Gasket ACM — acrylate rubber —
is used for long-lasting durability
Perfect resistance against high
temperature,
engine oil and
ozone

853.220 // OE # 12555289

Exhaust Manifold Gasket Generation Il / IV
Three layer design, oval shaped two layer sealing function, spring steel

599.770 // OE# 12657093

Exhaust Manifold Gasket Generation V
Two layer design with half beads on NBR coated main spring steel layer

878.650 // OE # 89060413

Intake Manifold Gasket Set
Fibre-glass-reinforced polyamid
carrier, injection molded
fluorocarbon rubber (FKM) sealing



N
()]
@
>
<




L20

Gen IV

30



B9 231.390
838.210
1/1  261.721
1/1  466.520
1/2 -

1/3 -

2 876.270
2/1  875.380
3 878.650
4 853.220
5 876.100
5 876.110
6 592.250
8 795.390
8/1  948.280

1x

2x

2x

2x

20x

10x

2x

8x

1x

2x

8x

8x

3x

8x

1x

12589226

12560745

12558840

12637683

89060413

12617944

12482063

12457652

24100002

11515758

12633904

+0,5 mm
M11x2x100

M8x1,25x45

M8x1,25x30

Set

Grommet

10
11
13
19
23
28
28/1
30

31

45
94

94/1

—

868.600

=

877.130

948.270

782.350

853.300

782.380

947.800

853.210

875.400

823.400

777.110

857.320

782.510

1x

1x

1x

1x

2x

1x

1x

1x

1x

1x

1x

1x

1x

SN

12585673

89060436

12639249

12610141

12630223

12587397

12612350

12611384

12584922

11562588

12589235

12589016

12594339

)
7Y
W

B, 7
—~os 1
N
N ()
D
- =
_ <
With Drain
Plug Seal
With Bolts

466.520 Cylinder Head Gasket +0,5 mm

31



L/76

Gen IV

32



OB # J

= os6.860
ﬁ 949.250
B9 231.390
- 838.210
11 157.744
1/1  043.280
12 -

13 -

2 876.270
2/1 875.380
3 802.730
4 853.220
5 876.100
5 876.110
6  592.250
8 795.390
8/1 948.280

1x

1x

1x

2x

2x

2x

20x

10x

2x

8x

2x

2x

8x

8x

3x

8x

1x

12610046

19258707

12558840

12637683

19207929

12617944

12482063

12457652

24100002

11515758

12633904

+0,5 mm
M11x2x100

M8x1,25x45

M8x1,25x30

Set

Grommet

10
11
13
19
23
28
28/1
30

31

45
94

94/1

OB # J

868.600

877.130

948.270

759.900

853.300

782.380

947.800

853.210

875.400

823.400

777.110

857.320

782.510

1x

1x

1x

1x

2x

1x

1x

1x

1x

1x

1x

1x

1x

12585673

89060436

12639249

89017690

12630223

12587397

12612350

12611384

12584922

11562588

12589235

12589016

12594339

3

sk
&

N
()
@
=]
<

With Drain
Plug Seal

With Bolts

33



Gen IV

L/ 7

34




@%#a.

= ou6.840
@ 949.250

E:@ 231.390

1/1

1/1

1/2

1/3

2/1

3/1

838.210

157.744

043.280

876.270

875.380

782.020

782.530

853.220

876.100

876.110

1x

1x

1x

2x

2x

2x

20x

10x

2x

8x

8x

2x

2x

8x

8x

12610046

19258707

12558840

12637683

19256623

12560251

12617944

12482063

12457652

+0,5 mm
M11x2x100

M8x1,25x45

— Q4

Set

Grommet

et

8/1

10
11
13
19
23
28
28/1

31

45

94

@B # a._ﬂa%

592.250 3x 24100002 - -

=lo

795.390 8x 11515758  M8x1,25x30 -
948.280 1x 12633904 - -

868.600 1x 12585673 - -

N
()
@
=]
<

877.130 1x 89060436 - =

948.270 1x 12639249 - -

759.900 1x 89017690 - =

853.300 2x 12630223 - -

782.380 1x 12587397 - =

947.800 1x 12612350 - -

853.210 1x 12611384 - Qil Cooler
823.400 1x 11562588 - With Drain
Plug Seal

777.120 1x 12576549 - =

857.320 1x 12589016 - With Bolts

157.744 Cylinder-Head Gasket

35



Gen IV

L94

36




> >
XOXo XOX2
F'. "‘
&8 4+ J i @B 4+ J i
I'—H ]1 II—H ]1
= 046.960 1x - - - 10 877.130 1x 89060436 - =
B 231390 1x - - - 11 948.270 1x 12639249 - -
\V)
838.210 2x - - Set 13 759.900 1x 89017690 - - o
)
19 853.300 2x 12630223 - - S
1/1  157.744 2x 12610046 - - 23 782.380 1x 12587397 - - <
1/1 043.280 2x - +0,5 mm - 28 947.800 1x 12612350 - -
12 - 20x 19258707 M11x2x100 - 28/1 853.210 1x 12611384 - -
1/3 - 10x 12558840  M8x1,25x45 - 30  875.400 1x 12584922 - -
2 876.270 2x 12637683 - - 31 823.400 1x 11562588 - With Drain
Plug Seal
2/1 875.380 8x - - Grommet
45  777.110 1x 12589235 - -
3 802.730 2x 19207929 - -
94  857.320 1x 12589016 - With Bolts
4 853.220 2x 12617944 - -
94/1 782.510 1x 12594339 - -
5  876.100 8x 12482063 - l_
5  876.110 8x 12457652 - _i(

6 592.250 3x 24100002 - —
8 795.390 8x 11515758  M8x1,25x30 -
8/1 948.280 1x 12633904 - =

9 868.600 1x 12585673 - -

759.900 Valley Pan Gasket

37



L96

Gen IV

1
=
0
N

38



OB # J

=i os2.760
W 949.250
B9 231.390
& 838210
11 157.744
1/1  043.280
12 -

1/3 -

2 876.270
2/1  875.380
3 802.730
4 853.220
5 876.100
5 876.110
6  592.250
8  795.390
8/1 948.280

1x

1x

1x

2x

2x

2x

20x

10x

2x

8x

2x

2x

8x

8x

3x

8x

1x

12610046

12560745

12558840

12637683

89060413

12617944

12482063

12457652

24100002

11515758

12633904

+0,5 mm
M11x2x100

M8x1,25x45

M8x1,25x30

Set

Grommet

10
11
13
19
23
28
28/1
30

31

45
94

94/1

OB # J

868.600

877.130

948.270

782.350

853.300

782.380

947.800

853.210

875.400

823.400

777.110

857.320

782.510

1x

1x

1x

2x

2x

1x

1x

1x

1x

1x

1x

1x

1x

12585673

89060436

12639249

12610141

12630223

12587397

12612350

12611384

12584922

11562588

12589235

12589016

12594339

3

sk
&

N
()
@
=]
<

With Drain
Plug Seal

With Bolts

39



L99

Gen IV

40



b
N
5

TSR

“4
6
},4

Y.
A‘

=lo

@R + .5 1 @8 + .5

‘% 042.690 1x - = = 8/1 948.280 1x 12633904 - =
ﬁ 949.250 1x - - - 9 868.600 1x 12585673 - -
o N
BE0p 231390 1x - = - 10  877.130 1x 89060436 - = o
= o
2 838210 2x - - Set 11 948.270 1x 12639249 - - s
13 759.900 1x 89017690 - - <
1/1  157.744 2x 12610046 - - 19  853.300 2x 12630223 - -
1/1  043.280 2x - +0,5 mm = 23 782380 1x 12587397 - =
1/2 - 20x 19258707 M11x2x100 - 28  947.800 1x 12612350 - -
1/3 - 10x 12558840  M8x1,25x45 = 28/1 853.210 1x 12611384 - =
2 876.270 2x 12637683 - - 30 875.400 1x 12584922 - -
2/1 875.380 8x - = Grommet 31 823.400 1x 11562588 - With Drain
Plug Seal
3 782.020 8x 19256623 - -
45 777120 1x 12576549 - -
3/1 782.530 2x 12560251 - -
94  857.320 1x 12589016 - With Bolts

4 853.220 2x 12617944 - -

94/1 782,510 1x 12594339 - -
5 876.100 8x 12482063 - l_
5 876.110 8x 12457652 - _i&_
6 592.250 3x 24100002 - =

8 795.390 8x 11515758  M8x1,25x30 -

41



L9H

Gen IV

1
=
0
N

42



OB # J

= os6.860
ﬁ 949.250
B9 231.390
- 838.210
11 157.744
1/1  043.280
12 -

13 -

2 876.270
2/1 875.380
3 802.730
4 853.220
5 876.100
5 876.110
6  592.250
8 795.390
8/1 948.280

1x

1x

1x

2x

2x

2x

20x

10x

2x

8x

2x

2x

8x

8x

3x

8x

1x

12610046

12560745

12558840

12637683

89060413

12617944

12482063

12457652

24100002

11515758

12633904

+0,5 mm
M11x2x100

M8x1,25x45

M8x1,25x30

Set

Grommet

10
11
13
19
23
28
28/1
30

31

45
94

94/1

OB # J

868.600

877.130

948.270

782.350

853.300

782.380

947.800

853.210

875.400

823.400

777.110

857.320

782.510

1x

1x

1x

1x

2x

1x

1x

1x

1x

1x

1x

1x

1x

12585673

89060436

12639249

12610141

12630223

12587397

12612350

12611384

12584922

11562588

12589235

12589016

12594339

3

sk
&

N
()
@
=]
<

With Drain
Plug Seal

With Bolts

43



LC8

Gen IV

44



OB # J

= os6.860
ﬁ 949.250
B9 231.390
- 838.210
11 157.744
1/1  043.280
12 -

13 -

2 876.270
2/1 875.380
3 802.730
4 853.220
5 876.100
5 876.110
6  592.250
8 795.390
8/1 948.280

1x

1x

1x

2x

2x

2x

20x

10x

2x

8x

2x

2x

8x

8x

3x

8x

1x

12610046

19258707

12558840

12637683

19207929

12617944

12482063

12457652

24100002

11515758

12633904

+0,5 mm
M11x2x100

M8x1,25x45

M8x1,25x30

Set

Grommet

10
11
13
19
23
28
28/1
30

31

45
94

94/1

OB # J

868.600

877.130

948.270

782.350

853.300

782.380

947.800

853.210

875.400

823.400

777.110

857.320

782.510

1x

1x

1x

2x

2x

1x

1x

1x

1x

1x

1x

1x

1x

12585673

89060436

12639249

12610141

12630223

12587397

12612350

12611384

12584922

11562588

12589235

12589016

12594339

3

sk
&

N
()
@
=]
<

With Drain
Plug Seal

With Bolts

45



LCY

Gen IV

46



‘% 042.730

€ 949.250
B9 231.390

1/1

1/1
1/2

1/3

2/1

8/1

838.210

261.721

466.520

876.270

875.380

878.650

853.220

876.100

876.110

592.250

795.390

948.280

1x

1x

1x

2x

2x

2x

20x

10x

2x

8x

1x

2x

8x

8x

3x

8x

1x

12589226

19258707

12558840

12637683

89060413

12617944

12482063

12457652

24100002

11515758

12633904

- Set 13

19

+0,5 mm - 28

M11x2x100 - 28/1

M8x1,25x45 30

- Grommet
45

94

94/1

M8x1,25x30 =

853.220 Exhaust Manifold Gasket

868.600

877.130

948.270

759.900

853.300

782.380

947.800

853.210

875.400

823.400

777.110

857.320

782.510

1x

1x

1x

2x

1x

1x

1x

1x

1x

1x

1x

1x

%#

12585673

89060436

12639249

89017690

12630223

12587397

12612350

12611384

12584922

11562588

12589235

12589016

12594339

N
()
@
=]
<

With Drain
Plug Seal

With Bolts

47



LFA

Gen IV

48



> >
XOX» (XX
_ e o _ e o
A . 4 .
@R # J_ 7 @R # J. 2
\& ~oa 1 \& ~—oa 1
046.810 1x - - = 9 868.600 1x 12585673 - -
949.250 1x - - - 10  877.130 1x 89060436 - =
N
231.390 1x - - - 11 948.270 1x 12639249 - - o
D
838.210 2x - - Set 13 759.900 1x 89017690 - - =1
19 853.300 2x 12630223 - - <
1/1  069.404 2x 12589227 - - 23 782.380 2x 12587397 EWP -
1/1  043.110 2x - +0,5 mm = 28  947.800 1x 12612350 - -
1/2 - 4x 19258707  M11x2x100 - 28/1 853.210 1x 12611384 - =
1/3 - 16x 12558840  M8x1,25x45 = 30  875.400 1x 12584922 - -
2 876.270 2x 12637683 - - 31  823.400 1x 11562588 - With Drain
Plug Seal
2/1 875.380 8x - - Grommet
45  777.110 1x 12589235 - -
3/1 878.650 1x 89060413 - -
94  857.320 1x 12589016 - With Bolts
4 853.220 2x 12617944 - =
94/1 782.510 1x 12594339
5 876.100 8x 12482063 - JL
6 592.250 3x 24100002 - L

8 795.390 8x 11515758  M8x1,25x30 Bolt

8/1 948.280 1x 12633904 - =

49



Gen IV

LH6

50




@B # J_

%_: 042.730

W 949.250
B9 231.390

1/1

1/1
1/2

1/3

2/1

838.210

261.721

466.520

876.270

875.380

878.650

853.220

876.100

876.110

592.250

1x

1x

1x

2x

2x

2x

20x

10x

2x

8x

1x

2x

8x

8x

3x

12589226

19258707

12558840

12637683

89060413

12617944

12482063

12457652

24100002

TR
&

©

+0,5 mm
M11x2x100

M8x1,25x45

Set

Grommet

bt

8/1

10
11
13
19
23
28
30
30/1

31

45

94

&R 4 1

795.390

948.280

868.600

877.130

948.270

759.900

853.300

866.970

947.800

846.920

846.910

823.400

777.110

857.320

8x

1x

1x

1x

1x

1x

2x

1x

1x

1x

1x

1x

1x

1x

11515758

12633904

12585673

89060436

12639249

89017690

12630223

12570307

12612350

12567653

12567654

11562588

12589235

12589016

M8x1,25x30

— Gﬁjéb

i

N
()
@
=]
<

With Drain
Plug Seal

With Bolts

51



LH3

Gen |V

52



@B # J_

%_: 042.760

W 949.250
B9 231.390

1/1

1/1
1/2

1/3

2/1

838.210

261.721

466.520

876.270

875.380

878.650

853.220

876.100

876.110

592.250

1x

1x

1x

2x

2x

2x

20x

10x

2x

8x

1x

2x

8x

8x

3x

12589226

19258707

12558840

12637683

89060413

12617944

12482063

12457652

24100002

TR
&

©

+0,5 mm
M11x2x100

M8x1,25x45

Set

Grommet

bt

8/1

10
11
13
19
23
28
28/1
30

31

45

94

&R 4 1

795.390

948.280

868.600

877.130

948.270

782.350

853.300

782.380

947.800

853.210

875.400

823.400

777.110

857.320

8x

1x

1x

1x

1x

1x

2x

1x

1x

1x

1x

1x

1x

1x

11515758

12633904

12585673

89060436

12639249

12610141

12630223

12587397

12612350

12611384

12584922

11562588

12589235

12589016

M8x1,25x30

— Gﬁjéb

i

N
()
@
=]
<

With Drain
Plug Seal

With Bolts

53



LH9

Gen IV

1
=
0
N

54



‘% 042.760

€ 949.250
B9 231.390

1/1

1/1
1/2

1/3

2/1

8/1

838.210

261.721

466.520

876.270

875.380

878.650

853.220

876.100

876.110

592.250

795.390

948.280

1x

1x

1x

2x

2x

2x

20x

10x

2x

8x

1x

2x

8x

8x

3x

8x

1x

12589226

12560745

12558840

12637683

89060413

12617944

12482063

12457652

24100002

11515758

12633904

+0,5 mm
M11x2x100

M8x1,25x45

M8x1,25x30

Set

Grommet

10
11
13
19
23
28
28/1
30

31

45
94

94/1

868.600 Crankshaft Seal

868.600

877.130

948.270

782.350

853.300

782.380

947.800

853.210

875.400

823.400

777.110

857.320

782.510

1x

1x

2x

2x

1x

1x

1x

1x

1x

1x

1x

1x

%#

12585673

89060436

12639249

12610141

12630223

12587397

12612350

12611384

12584922

11562588

12589235

12589016

12594339

N
()
@
=]
<

With Drain
Plug Seal

With Bolts

55



LMF

Gen IV

1
=
0
N

56



OB # J

=i os2.760
W 949.250
B9 231.390
& 838210
1/1  261.721
1/1  466.520
12 -

1/3 -

2 876.270
2/1  875.380
3 878.650
4 853.220
5 876.100
5 876.110
6  592.250
8  795.390
8/1 948.280

1x

1x

1x

2x

2x

2x

20x

10x

2x

8x

1x

2x

8x

8x

3x

8x

1x

12589226

12560745

12558840

12637683

89060413

12617944

12482063

12457652

24100002

11515758

12633904

+0,5 mm
M11x2x100

M8x1,25x45

M8x1,25x30

Set

Grommet

10
11
13
19
23
28
28/1
30

31

45
94

94/1

OB # J

868.600

877.130

948.270

782.350

853.300

782.380

947.800

853.210

875.400

823.400

777.110

857.320

782.510

1x

1x

1x

2x

2x

1x

1x

1x

1x

1x

1x

1x

1x

12585673

89060436

12639249

12610141

12630223

12587397

12612350

12611384

12584922

11562588

12589235

12589016

12594339

3

sk
&

N
()
@
=]
<

With Drain
Plug Seal

With Bolts

57



LMG

Gen IV

58



OB # J

=i os2.730
W 949.250
B9 231.390
& 838210
1/1  261.721
1/1  466.520
12 -

1/3 -

2 876.270
2/1  875.380
3 878.650
4 853.220
5 876.100
5 876.110
6  592.250
8  795.390
8/1 948.280

1x

1x

1x

2x

2x

2x

20x

10x

2x

8x

1x

2x

8x

8x

3x

8x

1x

12589226

19258707

12558840

12637683

89060413

12617944

12482063

12457652

24100002

11515758

12633904

+0,5 mm
M11x2x100

M8x1,25x45

M8x1,25x30

Set

Grommet

10
11
13
19
23
28
28/1
30

31

45
94

94/1

OB # J

868.600

877.130

948.270

759.900

853.300

782.380

947.800

853.210

875.400

823.400

777.110

857.320

782.510

1x

1x

1x

1x

2x

1x

1x

1x

1x

1x

1x

1x

1x

12585673

89060436

12639249

89017690

12630223

12587397

12612350

12611384

12584922

11562588

12589235

12589016

12594339

3

sk
&

N
()
@
=]
<

With Drain
Plug Seal

With Bolts

59



Gen IV

[S2

60




b
N
b

sy

“4
6
},4

Y.
A‘

=lo

@R + .5 1 @8 + .5

%}5 046.810 1x - = Corytte 8/1 948.280 1x 12633904 - =
f% 949.250 1x - - - 9 868.600 1x 12585673 - -
m‘fﬂ 231.390 1x - = = 10 877.130 1x 89060436 - = ;
' 838.210 2x - - Set 11 948.270 1x 12639249 - - g
13 782.350 2x 12610141 = = 2
1/1  069.404 2x 12589227 - - 19 853.300 2x 12630223 - -
1/1  043.110 2x - +0,5 mm = 23 866.970 1x 12570307 - =
1/2 - 20x 19258707 M11x2x100 - 28 947.800 1x 12612350 - -
1/3 - 10x 12558840  M8x1,25x45 = 30 846.920 1x 12567653 - Coi:yq\tte
2 876.270 2x 12637683 - - 30/1 846.910 1x 12567654 - -
2/1 875.380 8x - = Coiy{tte 30/2 875.400 1x 12584922 - -
2/1 857.640 8x 89017585 - Corvette 31 823.400 1x 11562588 - Coy&tte
3 878.650 1x 89060413 - = 31 777.120 1x 12576549 - Corvette
4 853.220 2x 12617944 - - 45 777.110 1x 12589235 - -
5 876.100 8x 12482063 - i 94 857.320 1x 12589016 - With Bolts
5 876.110 8x 12457652 - _i&_

6 592.250 3x 24100002 - -

8 795.390 8x 11515758  M8x1,25x30 -

61



Gen IV

LS3

62




@B # J_

%_: 042.690

W 949.250
B9 231.390

1/1

1/1
1/2

1/3

2/1

838.210

157.744

043.280

876.270

875.380

782.020

853.220

876.100

876.110

592.250

1x

1x

1x

2x

2x

2x

20x

10x

2x

8x

8x

2x

8x

8x

3x

12610046

19258707

12558840

12637683

19256623

12617944

12482063

12457652

24100002

TR
l»,db

©

+0,5 mm
M11x2x100

M8x1,25x45

Set

Grommet

bt

8/1

10
11
13
19
23
28
28/1

31

45

94

&R 4 1

795.390

948.280

868.600

877.130

948.270

782.350

853.300

866.970

947.800

853.210

823.400

777.120

857.320

8x

1x

1x

1x

1x

1x

2x

1x

1x

1x

1x

1x

1x

11515758

12633904

12585673

89060436

12639249

12610141

12630223

12587397

12612350

12611384

11562588

12576549

12589016

M8x1,25x30

— Gﬁjéb

i

N
()
@
=]
<

With Drain
Plug Seal

With Bolts

63



LS4

Gen |V

64



OB # J

=7 o42.780

B9 231390

1/1
1/1
1/2

1/3

2/1

261.721

466.520

876.270

875.380

781.970

853.220

876.100

876.110

592.250

795.390

1x

1x

2x

2x

2x

20x

10x

2x

8x

8x

2x

8x

8x

3x

8x

12589226

19258707

12558840

12637683

89017769

12617944

12482063

12457652

24100002

11515758

+0,5 mm
M11x2x100

M8x1,25x45

M8x1,25x30

Set

Grommet

8/1

10
11
13
19
23
28
28/1
30

31

45

94

OB # J

948.280

868.600

877.130

948.270

759.900

853.300

866.970

047.800

846.940

875.400

823.400

823.480

857.320

1x

1x

1x

1x

1x

2x

1x

1x

1x

1x

1x

1x

1x

12633904

12585673

89060436

12639249

89017690

12580035

12570307

12643081

12586624

12584922

11562588

12575463

12589016

3

sk
&

N
()
@
=]
<

With Drain
Plug Seal

With Bolts

65



Gen IV

LS7

66




1/1
1/1
1/2

1/3

2/1

3/1

OB # J

'F-“@tm 231.390

838.210

065.891

043.430

876.270

875.380

781.960

782.530

047.690

876.100

876.110

592.250

795.390

1x

2x

2x

2x

20x

10x

2x

8x

8x

2x

2x

8x

8x

3x

8x

12582179

19258707

12558840

12637683

89017852

12560251

12594171

12482063

12457652

24100002

11515758

+0,5 mm
M11x2x100

M8x1,25x45

M8x1,25x30

Set

Grommet

8/1

10
11
13
19
23
28
30

31

45

94

OB # J

948.280

868.600

877.130

948.270

782.350

853.300

866.970

857.620

860.350

823.400

777.120

857.320

1x

1x

1x

1x

1x

2x

1x

1x

1x

1x

1x

1x

12633904

12585673

89060436

12639249

12610141

12630223

12570307

12612351

12628574

11562588

12576549

12589016

3

sk
&

N
()
@
=]
<

With Drain
Plug Seal

With Bolts

67



LS9

Gen IV

68



W@ 231.390

1/1

1/1
1/2

1/3

2/1

8/1

838.210

475.625

043.310

876.270

875.380

782.080

047.690

876.100

876.110

592.250

795.390

948.280

1x

2x

2x

2x

20x

10x

2x

8x

2x

2x

8x

8x

3x

8x

1x

12622033

11610590

12558840

12637683

19180613

12594171

12482063

12457652

24100002

11515758

12633904

+0,5 mm
M12x1,75x107

M8x1,25x45

M8x1,25x30

Set

Grommet

10

11

13

19

23

28

30

31

45

94

868.600

877.130

948.270

782.350

853.300

782.380

857.620

860.350

823.400

777.120

857.320

%#

1x

1x

1x

2x

1x

1x

1x

1x

1x

1x

12585673

89060436

12639249

12610141

12630223

12587397

12612351

12628574

11562588

12576549

12589016

N
()
@
=]
<

With Drain
Plug Seal

With Bolts

69



LSA

Gen IV

70



) >
XOXo XOX?
e ° ) ™) s
s D -/®' 1 :,L_.’(: 5]
.. '1: e =]
@ 949.250 1x - - - 8/1 948.280 1x 12633904 - -
W m 231.390 1x - - - 9 868.600 1x 12585673 - -
g N
838.210 2x - - Set 10 877.130 1x 89060436 - - )
D
11 948.270 1x 12639249 - - =
1/1  475.625 2x 12622033 - - 13 782.350 1x 12610141 - - <
1/1 043.310 2x - +0,5 mm - 19 853.300 2x 12630223 - -
1/2 - 20x 11610590 M12x1,75x107 - 23 782.380 1x 12587397 - -
1/3 - 10x 12558840 M8x1,25x45 - 28 947.800 1x 12617944 - -
2 876.270 2x 12637683 - - 28/1 853.210 1x 12611384 - -
2/1 875.380 8x - - Grommet 31 823.400 1x 11562588 - With Drain
Plug Seal
3 782.080 2x 19180613 - -
45 777.120 1x 12576549 - -
4 853.220 2x 12620947 - -
94 857.320 1x 12589016 - With Bolts

5 876.100 8x 12482063 - l
5 876.110 8x 12457652 - -j,h(
6 592.250 3x 24100002 - —

8 795.390 8x 11515758  M8x1,25x30 -

866.970 Thermostat Seal

71



Gen IV

LY5

72




@B # J_

%_: 042.730

W 949.250
B9 231.390

1/1

1/1
1/2

1/3

2/1

838.210

261.721

466.520

876.270

875.380

878.650

853.220

876.100

876.110

592.250

1x

1x

1x

2x

2x

2x

20x

10x

2x

8x

1x

2x

8x

8x

3x

12589226

19258707

12558840

12637683

89060413

12617944

12482063

12457652

24100002

TR
&

©

+0,5 mm
M11x2x100

M8x1,25x45

Set

Grommet

bt

8/1

10
11
13
19
23
28
28/1
30

31

45

94

&R 4 1

795.390

948.280

868.600

877.130

948.270

759.900

853.300

782.380

947.800

853.210

875.400

823.400

777.110

857.320

8x

1x

1x

1x

1x

1x

2x

1x

1x

1x

1x

1x

1x

1x

11515758

12633904

12585673

89060436

12639249

89017690

12630223

12587397

12612350

12611384

12584922

11562588

12589235

12589016

M8x1,25x30

— Gﬁjéb

i

N
()
@
=]
<

With Drain
Plug Seal

With Bolts

73



LY6

Gen IV

74



N o
@R # J.% 1
W 949.250

B9 231390

"h;, 838.210

1/1
1/1
1/2

1/3

2/1

8/1

157.744

043.280

876.270

875.380

802.730

853.220

876.100

876.110

592.250

795.390

948.280

868.600

1x

1x

2x

2x

2x

20x

10x

2x

8x

2x

2x

8x

8x

3x

8x

1x

1x

12610046

19258707

12558840

12637683

19207929

12617944

12482063

12457652

24100002

11515758

12633904

12585673

- Set

+0,5 mm -
M11x2x100 -
M8x1,25x45 -

- Grommet
M8x1,25x30 -

10
11
13
19
23
28
28/1
30

31

45
94

94/1

OB # J

877.130

948.270

782.350

853.300

782.380

947.800

853.210

875.400

823.400

777.110

857.320

782.510

1x

1x

2x

2x

1x

1x

1x

1x

1x

1x

1x

1x

89060436

12639249

12610141

12630223

12587397

12612350

12611384

12584922

11562588

12589235

12589016

12594339

3

sk
&

N
()
@
=]
<

With Drain
Plug Seal

With Bolts

75



LZ1

Gen IV

76



@B # a._ﬁo@:b i @B # a._qa@b

=lo

% 042.850 1x - - - 9 868.600 1x 12585673 = =
@ 949.250 1x - - - 10 877.130 1x 89060436 - -
N
@:@ 231.390 1x - - = 11  948.270 1x 12639249 - - o
D
838.210 2x - - Set 13 759.900 1x 89017690 - - =3
19  853.300 2x 12630223 - - <
1/1 069.404 2x 12589227 - - 23 782.380 1x 12587397 - -
1/1 043.110 2x - +0,5 mm - 28 947.800 1x 12612350 - -
1/2 - 20x 19258707 M11x2x100 - 30 875.400 1x 12584922 - -
1/3 - 10x 12558840 M8x1,25x45 - 31 823.400 1x 11562588 - With Drain
Plug Seal
2 876.270 2x 12637683 - -
45 777.110 1x 12589235 - -
2/1 875.380 8x - - Grommet
94 857.320 1x 12589016 - With Bolts

3 878.650 1x 89060413 - -
94/1 782,510 1x 12594339 - -
4 853.220 2x 12617944 - =
5 876.100 8x 12482063 - i
5 876.110 8x 12457652 - L
6 592.250 3x 24100002 - -

8 795.390 8x 11515758  M8x1,25x30 =

8/1 948.280 1x 12633904 - -

846.920 Oil Filter Housing Gasket

77



Metal-Elastomer Gaskets

Different Elastomers selected for
each Specific Application

876.210 // OE# 12558178
Valley Cover Gasket

947.800 // OE# 12612350 o L_J)
Qil Pan Gasket ©

oA
948.270 // OE# 12639249 948.280 // OE# 12633904
Rear Main Gasket Front Cover Gasket

N



79




Gen V

82

80

131




> >
XOX» (XX
_ e o _ e o
A . 4 .
@R # J_ 7 @R # J. 2
\& ~oa 1 & oa 1
=7 050.690 1x - - - 13 860.570 1x 12693081 - -
€ 050.740 1x - - - 13/1 860.710 1x 12679867 - Diamond
Shaped
19  033.360 2x 12682391 - -
1/1  729.141 2x 12622325 - -
23 782380 1x 12587397 - =
1/1  043.440 2x - +0,5 mm -
28  837.770 1x 12666993 - -
12 - 1x 11611976  M12x1,75x102 -
28/1 836.150 1x 12623359 - -
1/3 - 19x 11546959  M12x1,75x134 -
28/2 836.340 2x 12621086 - -
2 448.410 2x 12619787 - -
31  823.400 1x 11562588 - With Drain
3 449.780 8x 12626354 - - Plug Seal
4 599.770 2x 12657093 - - 45  451.070 1x 12632900 - -
5 876.100 8x 12482063 - }L 94  857.320 1x 12589016 - With Bolts
5 876.110 8x 12457652 - _i‘_ 94/1 836.210 1x 12623437 - -

6 592.250 2x 24100002 - -
8 795.390 8x 11547060  M8x1,25x30 -
9 722.810 1x 12634614 - -

10 464.250 1x 12665076 - -

11 837.760 1x 12627520 - =

81



Gen V

L83

82




) )
XOXo XOX2
e )

@ % +H o oﬁjzb ﬁ @ % + o Gﬁjd\/ ﬁ

% 050.710 1x - - - 13 451.040 1x 12623104 - -

13/1 451.080 1x 12623308 - Circular

Shaped

1/1 729.141 2x 12622355 = -

19 601.440 2x 12657430 = =
1/1  043.440 2x - +0,5 mm -

19/1 454.300 1x 12619770 - -
1/2 - 1x 11611976 M12x1,75x102 -

23 619.630 1x 12620318 - =
1/3 - 19x 11546959 M12x1,75x134 -

28 837.770 1x 12666993 - -
2 448.410 2x 12619787 - -

28/1 836.150 1x 12623359 - -
3 449.780 8x 12626354 - -

28/2 836.340 2x 12621086 - -
4 599.770 2x 12657093 - —

31 823.400 1x 11562588 - With Drain
5 876.100 8x 12482063 - JL Plug Seal
5 876.110 8x 12457652 - L 45 451.070 1x 12632900 - -
6 592.250 2x 24100002 - - 94 857.320 1x 12589016 - With Bolts
8 795.390 8x 11547060 M8x1,25x30 - 94/1 836.210 1x 12623437 - -

9 722.810 1x 12634614 - -

10 464.250 1x 12665076 - =

11 837.760 1x 12627520 - -

83



Gen V

L84

84

131




> >
XOX» (XX
_ e o _ e o
A . 4 .
@R # J_ 7 @R # J. 2
\& ~oa 1 & ~—oa 1
=7 050.690 1x - - - 11 837.760 1x 12627520 - -
€ 050.740 1x - - - 13 860.570 1x 12693081 - -
13/1 860.710 1x 12679867 - Diamond
Shaped
1/1  729.141 2x 12622325 - -
19  033.360 2x 12682391 - -
1/1  043.440 2x - +0,5 mm -
23  782.380 1x 12587397 - -
12 - 1x 11611976 M12x1,75x102 -
28  837.770 1x 12666993 - -
1/3 - 19x 11546959  M12x1,75x134 -
28/1 836.150 1x 12623359 - =
2 448.410 2x 12619787 - -
28/2 836.340 2x 12621086 - -
3 449.780 8x 12626354 - -
31  823.400 1x 11562588 - With Drain
4 599.770 2x 12657093 - - Plug Seal
5 876.100 8x 12482063 - }L 45 451,070 1x 12632900 - -
5 876.110 8x 12457652 - _i‘_ 94  857.320 1x 12589016 - With Bolts
6 592.250 2x 24100002 - = 94/1 836.210 1x 12623437 - -

8 795.390 8x 11547060  M8x1,25x30 -
9 722.810 1x 12634614 - -

10 464.250 1x 12665076 - -

448.410 Valve Cover Gasket

85



Gen V

L86

86




|

1/1
1/2

1/3

10
11

13

244.421

448.410

449.780

599.770

876.100

876.110

592.250

795.390

722.810

464.250

837.760

451.040

8x

2x

8x

8x

2x

8x

1x

1x

1x

1x

12688943

11611976

11546959

12619787

12626354

12657093

12482063

12457652

24100002

11547060

12634614

12665076

12627520

12623104

M12x1,75x102

M12x1,75x134

M8x1,25x30

13/1

19
19/1
23
28
28/1
28/2

31

45
94

94/1

601.440 Water Pump Gasket

451.080

601.440

454.300

619.630

837.770

836.340

836.150

823.400

806.160

857.320

836.210

2x

1x

1x

1x

2x

1x

1x

1x

1x

12623308

12657430

12619770

12620318

12666993

12621086

12623359

11562588

12639086

12589016

12623437

)
YO
e
P 7
—~os 1
Circular
Shaped
With Drain
Plug Seal
With Bolts

87



Gen V

L87

88

131




|

1/1
1/2

1/3

10

3

sy
&

@ % ++ J oﬁjzb

050.750

244.421

448.410

449.780

599.770

876.100

876.110

592.250

795.390

722.810

464.250

1x

2x

1x

19x

2x

8x

2x

8x

8x

1x

8x

1x

1x

12688943

11611976

11546959

12619787

12626354

12657093

12482063

12457652

24100002

11547060

12634614

12665076

M12x1,75x102

M12x1,75x134

M8x1,25x30

o

1

11
13

13/1

19
23
28
28/1
28/2

31

45
94

94/1

OB # J

837.760

860.570

860.710

033.360

782.380

837.770

836.150

836.340

823.400

806.160

857.320

836.210

1x

2x

1x

2x

1x

1x

1x

2x

1x

1x

1x

1x

12627520

12693081

12679867

12682391

12587397

12666993

12623359

12621086

11562588

12639086

12589016

12623437

3

sk
&

Diamond
Shaped

With Drain
Plug Seal

With Bolts

89



Gen V

L3B

90




> >
XOX» (XX
_ e o _ e o
A . 4 .
@R # J_ 7 @R # J. 2
\& ~oa 1 & oa 1
= 764230 1x - - - 11 837.760 1x 12627520 - -
€ - 1x - - - 13 451.040 1x 12623104 - =
‘% = 1x - = = 13/1 451.080 1x 12623308 - Circular
- Shaped
19  601.440 2x 12657430 - =
1/1  729.141 2x 12622325 - =
19/1 454300 1x 12619770 - -
1/1  043.440 2x - +0,5 mm -
23 619.630 1x 12620318 - =
1/2 - 1x 11611976 M12x1,75x102 -
28  837.770 1x 12666993 - -
1/3 - 19x 11546959  M12x1,75x134 -
28/1 836.150 1x 12623359 - -
2 448.410 2x 12619787 - =
28/2 836.340 2x 12621086 - -
3 449.780 8x 12626354 - -
31  823.400 1x 11562588 - With Drain
4 599.770 2x 12657093 - - Plug Seal
5 876.100 8x 12482063 - l_ 45  451.070 1x 12632900 - -
5 876.110 8x 12457652 - _L 94  857.320 1x 12589016 - With Bolts

6 592.250 2x 24100002 - - 94/1 836.210 1x 12623437 - -
8 795.390 8x 11547060 M8x1,25x30 =

9 722.810 1x 12634614 - -

10 464.250 1x 12665076 - =

91



Gen V

L3T

92

131




AR |

1/1
1/2

1/3

10

11

@ % ++ J oﬁjzb

860.650

050.730

841.840

448.410

449.780

599.770

876.100

876.110

592.250

795.390

722.810

464.250

837.760

1x

1x

2x

1x

19x

2x

8x

2x

8x

8x

2x

8x

1x

1x

1x

12688186

11611976

11546959

12619787

12626354

12657093

12482063

12457652

24100002

11547060

12634614

12665076

12627520

M12x1,75x102

M12x1,75x134

M8x1,25x30

13

13/1

19
23
28
28/1
28/2

31

45
94

94/1

OB # J

860.570

451.080

033.360

782.380

837.770

836.150

836.340

823.400

806.160

857.320

836.210

1x

1x

2x

1x

1x

1x

2x

1x

1x

1x

1x

12693081

12623308

12682391

12587397

12666993

12623359

12621086

11562588

12639086

12589016

12623437

3

sk
&

Circular
Shaped

With Drain
Plug Seal

With Bolts

93



Gen V

LT1

94




1/1
1/2

1/3

10
10

11

3

TSR
63

@ % ++ J oﬁjzb

244.421

448.410

449.780

599.770

876.100

876.110

592.250

795.390

722.810

877.130

464.250

837.760

2x

20x

10x

2x

8x

2x

8x

8x

2x

8x

1x

1x

1x

1x

12688943

11611976

11546959

12619787

12626354

12657093

12482063

12457652

24100002

11547060

12634614

89060436

12665076

12627520

M12x1,75x102

M12x1,75x134

M8x1,25x30

o

1

13/1

19
19/1

23

L 2

1 28
'i" 28/1

i 31

PTFE 45

ACM 94

- 94/1

OB # J

451.040

451.080

601.440

454.300

619.630

860.340

837.770

836.340

823.400

806.160

857.320

836.210

1x

1x

2x

1x

1x

1x

2x

1x

1x

1x

1x

12623104

12623308

12657430

12619770

12620318

12631278

12666993

12621086

11562588

12639086

12589016

12623437

3

sk
&

Circular
Shaped

Corvette

With Drain
Plug Seal

With Bolts

95



LT2

Gen V

96



o 5
. & o - O .
o3 7
@ o7 &8 # J.°
& % H# «l_oa 1 & Nooa 1
1/1 244.421 2x 12688943 - - 13 050.220 1x 12694737 - =
1/2 - 1x 11611976 M12x1,75x102 - 13/1 451.080 1x 12623308 - Circular
Shaped
1/3 - 19x 11546959 M12x1,75x134 -
19 601.440 2x 12657430 = =
2 448.410 2x 12619787 - -
19/1 454.300 1x 12619770 - -
3 449.780 8x 12626354 - -
23 782.380 1x 12587397 = -
4 047.670 2x 12668562 - -
28 050.500 1x 12695698 - -
4/1 050.200 1x 12672379 = -
28/1 560.780 1x 55577121 - -
4/2 050.430 2x 23194206 - —
28/2 836.340 4x 12621086 - -
4/2 860.550 2x 10354707 = -—
i 31 050.490 1x 12695699 - With Drain
5 876.100 8x 12482063 - JL Plug Seal
5 876.110 8x 12457652 - L 45 806.160 1x 12639086 - -
6 592.250 2x 24100002 - - 94 857.320 1x 12589016 - With Bolts

8 795.390 8x 11547060  M8x1,25x30 94/1 836.210 1x 12623437 - -

9 868.600 1x 12585673 - -

10 877.130 1x 89060436 - =

11 837.760 1x 12627520 - -

97



LT4

Gen V

98



) )
XOXo XOX2
e )

@ % +H o oﬁjzb ﬁ @ % + o Gﬁjd\/ ﬁ

1/1  236.911 2x 12654622 - - 19 601.440 2x 12657430 - =
1/2 - 1x 11611976 M12x1,75x102 - 19/1 454.300 1x 12619770 - -
1/3 - 19x 11546959 M12x1,75x134 - 23 619.630 1x 12620318 - =
2 448.410 2x 12619787 - - 28 860.340 1x 12631278 - Corvette
4 599.770 2x 12657093 - = 28/1 836.340 2x 12621086 - =

5 876.100 8x 12482063 - 29 837.770 1x 12666993 - -

5 876.110 8x 12457652 - 30 860.350 1x 12628574 - =

bt

6 592.250 2x 24100002 - - 31 823.400 1x 55577568 - With Drain
Plug Seal

8 795.390 8x 11547060  M8x1,25x30
45 806.160 1x 12639086 - =
9 722.810 1x 12634614 - -
72 841.170 1x 12642744 - -
10 877.130 1x 89060436 - =
94 857.320 1x 12589016 - With Bolts
11 837.760 1x 12627520 - -
94/1 836.210 1x 12623437 - -
13 451.040 1x 12623104 - =

13/1 451.080 1x 12623308 - Circular
Shaped

99



Gen V

LT5

100




1/1
1/2

1/3

10
11

13

236.911

448.410

860.600

599.770

876.100

876.110

592.250

795.390

722.810

877.130

837.760

451.040

QB # .

2x

1x

19x

2x

1x

2x

8x

8x

2x

8x

1x

1x

1x

1x

12654622

11611976

11546959

12619787

12687112

12657093

12482063

12457652

24100002

11547060

12634614

89060436

12627520

12623104

e

TSR
-»4

M12x1,75x102

M12x1,75x134

Set

M8x1,25x30

=lo

13/1

19
19/1
23
28
28/1

31

45
94

94/1

451.080

601.440

454.300

619.630

860.340

836.340

823.400

860.640

857.320

836.210

QB # .

1x

2x

1x

1x

1x

2x

1x

1x

1x

1x

12623308

12657430

12619770

12620318

12631278

12621086

11562588

12669870

12589016

12623437

'I—--I-i

W,

l»,fb

Circular
Shaped

With Drain
Plug Seal

With Bolts

101



1. Exclusion of liability

All information in this catalog has been carefully prepared
by us. We accept no liability for the accuracy and complete-
ness of data contained in this catalog. Any claim of damages
against us arising from the use of the data contained in the
catalog, or the use of any erroneous or incomplete data, is
excluded. Subject to technical developments and changes.
Before installing any replacement parts named in this cata-
log, it must be checked whether the parts are suitable for
the intended purpose. Our technical service department is
available for this at any time. In case of doubt, seek clarifica-
tion. We expressly give notice that all replacement parts
must be installed by trained, qualified personnel.

2. Notification of copyright and trademark
law

The copyright for texts, graphics, and image documents

created by us remains ours. Any imitation, reproduction, or

use of such objects in other printed or electronic publica-

tions requires our written permission and citation of the

source.

3. Terms and conditions

We give express notice that delivery is made exclusively
under our general terms and conditions. The current edition
of our general sales and delivery conditions is available on
our Internet site, at: www.elring.de/agb_en

We will be happy to send them to you upon request.

4. Miscellaneous

Names, descriptions, and numbers of vehicles and manufac-
turers and the like are intended solely for internal compari-
son purposes. The same applies to original spare part num-
bers from the vehicle and engine manufacturers. They are
not an indication of origin and must not be used with vehicle

owners.
Previous editions become obsolete with the publication of
this catalog.

1. Haftungsausschluss

Samtliche Angaben in diesem Katalog wurden von uns sorg-
faltig und fundiert bearbeitet. Wir iibernehmen fiir die Rich-
tigkeit und Vollstandigkeit der im Katalog enthaltenen Anga-
ben keine Gewdhr. Samtliche Ersatzanspriiche gegen uns,
die durch die Nutzung der im Katalog enthaltenen Angaben
bzw. durch die Nutzung eventuell fehlerhafter oder unvoll-
standiger Angaben verursacht wurden, sind ausgeschlossen.
Laufende technische Entwicklungen oder Anderungen blei-
ben vorbehalten. Vor dem Einbau der in diesem Katalog ge-
nannten Ersatzteile ist zu priifen, ob die Teile fiir den geplan-
ten Verwendungszweck geeignet sind. Hierfiir steht unser
technischer Kundendienst jederzeit zur Verfiigung. In allen
Zweifelsfallen sollte Riicksprache erfolgen. Wir weisen aus-
driicklich darauf hin, dass alle Ersatzteile von geschultem
Fachpersonal eingebaut werden miissen.

2. Hinweise zum Urheber- und Kennzeich-
nungsrecht

Das Urheberrecht fiir die von uns erstellten Texte, Grafiken
und Bilddokumente bleibt allein bei uns. Eine Nachahmung,
Vervielfdltigung oder Verwendung solcher Objekte in ande-
ren gedruckten oder elektronischen Publikationen ist nur
mit unserer schriftlichen Genehmigung und mit Quellenan-
gabe gestattet.

3. AGB

Wir weisen ausdriicklich darauf hin, dass Lieferungen aus-
schlielich zu unseren Allgemeinen Verkaufs- und Liefer-
bedingungen erfolgen. Die aktuelle Fassung unserer Allge-
meinen Verkaufs- und Lieferbedingungen ist auf unserer
Internetseite unter: www.elring.de/agh_de verdffentlicht.
Auf Wunsch senden wir lhnen diese auch gerne zu.

4. Sonstiges

Namen, Beschreibungen, Nummern von Fahrzeugen und
Herstellern und Ahnliches sind ausschlieBlich zu internen
Vergleichszwecken bestimmt. Gleiches gilt fiir Original-Ersatz-
teilnummern der Fahrzeug- und Motorenhersteller. Sie sind
keine Herkunftsbezeichnung und diirfen Fahrzeugbesitzern
gegeniiber nicht verwendet werden.

Mit Erscheinen dieses Katalogs verlieren friihere Ausgaben
ihre Giiltigkeit.

1. Limitation de responsabilité

Nous avons apporté le plus grand soin a la rédaction et a la
vérification des informations figurant dans ce catalogue.
Toutefois, nous ne pouvons garantir de maniére absolue
lexactitude et lintégrité des informations fournies. En
conséquence, nous ne pouvons en aucun cas &tre tenus res-
ponsables de tout préjudice résultant de l'utilisation des in-
formations de ce catalogue ou de l'utilisation d’une informa-
tion erronée ou incompléte. Nous nous réservons le droit de
modifier ou d’adapter nos produits aux évolutions technolo-
giques. Avant de procéder au montage des piéces de re-
change citées dans ce catalogue, vérifiez si celles-ci sont
adaptées a lutilisation prévue. Notre service clientél est a
votre disposition pour tout renseignement a ce sujet. En cas
de doute, il est fortement recommandé de lui demander
conseil. Nous vous avisons explicitement que tout remplace-
ment de piéce doit impérativement étre effectué par des
techniciens spécialisés.

2. Propriété intellectuelle et propriété
industrielle

Tous les textes, graphismes et éléments visuels créés par
nous nous sont réservés au titre de la propriété industrielle.
A ce titre, toute reproduction, adaptation ou utilisation, to-
tale ou partielle, sur un support papier ou informatique, ne
pourra étre faite sans notre autorisation écrite et sans
citation explicite de la source.

3. CGV

Nous vous avisons explicitement que les présentes condi-
tions générales de vente sont les seules applicables aux pro-
duits et services fournis par notre société. La version actuel-
lement en vigueur de nos conditions générales de vente est
disponible sur notre site Internet : www.elring.de/agb_en
Celles-ci peuvent vous étre envoyées par courrier sur simple
demande.

4. Dispositions diverses

Les noms, descriptifs, numéros de véhicules et de construc-
teurs et autres références sont mentionnés a des fins exclu-
sives de comparaison en interne. Ceci concerne également
les numéros des piéces de rechange d’origine des construc-
teurs automobiles et motoristes. Ces numéros ne consti-
tuent pas une indication d’origine et ne doivent pas étre
utilisés a ’endroit des propriétaires des véhicules.

Ce catalogue remplace et annule les éditions précédentes.




1. Exenci6n de responsabilidad

Todos los datos de este catalogo han sido elaborados de ma-
nera cuidadosa y fundamentada. La empresa no se respon-
sabiliza por la correccidon ni por la exhaustividad de los da-
tos incluidos en el catalogo. No se admiten reclamaciones
de indemnizacién derivadas del uso de datos incluidos en
este catalogo o provocadas por la presencia de datos ocasio-
nalmente erréneos o incompletos. La empresa se reserva el
derecho de introducir modificaciones y mejoras técnicas.
Antes de montar las piezas de recambio mencionadas en
este catalogo, es necesario verificar si las piezas son adecua-
das para el uso previsto. Nuestro servicio técnico de atencién
al cliente esta siempre a su disposicién. En caso de duda,
debe realizarse la consulta correspondiente. Se hace cons-
tar expresamente que todas las piezas de recambio deben
ser montadas por personal técnico cualificado.

2. Notas de copyright y derechos de autor

Los derechos de autor correspondientes a textos, graficos e
imagenes elaborados por la empresa son propiedad exclusi-
va de la empresa. La copia, reproduccién o utilizacién de di-
chos elementos en otras publicaciones impresas o electréni-
cas sélo estdn permitidas si existe una autorizacion por
escrito de la empresa y se menciona la fuente.

3. Condiciones Generales

Se hace constar expresamente que las entregas sélo tienen
lugar en el marco de nuestras Condiciones Generales de Ven-
tay Suministro. La version vigente de las Condiciones Gene-
rales de Venta y Suministro estd publicada en nuestro sitio
de Internet en la direccion: www.elring.de/agb_en

Si lo desea, podemos enviarle un ejemplar.

4. Otros

Los nombres, las descripciones, los nimeros de vehiculos y
fabricantes y similares se utilizan exclusivamente con fines
comparativos a nivel interno. Lo mismo es valido para los
nimeros de piezas de recambio originales de los fabricantes
de vehiculos y motores. No son denominaciones de origeny
no deben utilizarse ante los propietarios de los vehiculos.
Con la aparicion de este catalogo pierden su validez las ver-
siones anteriores.

1. Esclusione di responsabilita

Tutti i dati riportati nel presente catalogo sono stati da noi
accuratamente elaborati su basi fondate. Non forniamo alcu-
na garanzia riguardo all’esattezza e alla completezza dei
dati riportati nel catalogo. E escluso qualsiasi diritto di rim-
borso nei nostri confronti, qualora sia dovuto all’applicazio-
ne dei dati contenuti nel catalogo, ovvero all’applicazione di
eventuali dati errati o incompleti. Ci riserviamo di apportare
even-tuali modifiche o di adeguarci agli sviluppi tecnologici
in corso. Prima di montare i pezzi di ricambio riportati nel
presente catalogo, occorre verificare se i pezzi sono adegua-
ti agli scopi d’utilizzo previsti. Il nostro servizio clienti per
problematiche tecniche & a vostra completa disposizione. In
caso di dubbio, rivolgersi sempre al servizio competente.
Facciamo espressamente notare che tutti i pezzi di ricambio
devono essere montati da personale tecnico qualificato.

2. Avvertenze sui diritti d’autore e sul diritto
ad apporre il contrassegno

| diritti d’autore per i testi, i grafici e i documenti fotografici
da noi prodotti sono di nostro esclusivo appannaggio. L’imi-
tazione, la riproduzione o lutilizzo di tali oggetti in altre
pubblicazioni stampate o elettroniche sono consentite
esclusivamente previa nostra autorizzazione scritta e con
citazione della fonte.

3.CG

Facciamo espressamente notare che le spedizioni avvengo-
no esclusivamente alle nostre condizioni generali di fornitu-
ra e di vendita. La versione attuale delle nostre condizioni
generali di fornitura e di vendita pud essere consultata sulla
nostra pagina web: www.elring.de/agb_en

Surichiesta, saremo lieti di inviarvene una copia.

4. Varie

Nomi, descrizioni, numeri di veicoli e produttori, nonché al-
tri dati analoghi sono destinati ai soli scopi comparativi in-
terni. Lo stesso vale per i numeri dei pezzi di ricambio origi-
nali del produttore dei motori e del veicolo. Essi non
presentano alcuna indicazione di origine e non devono esse-
re utilizzati da parte del proprietario del veicolo.

Con la pubblicazione del presente catalogo, le edizioni pre-
cedenti non sono pitl valide.

000,A[7AI100,0,+IERE. 2ATA%o 1
%ot1101 +0%106,,A AtOtOIl “$00AE 1A0-10%oE10 ODOEO
1007EN6,+0,,  0000,A e "0E AG T
A+QTHIE]O 311

°E,.
000-0 0i#A° AT T+ 00, UO 1010+E ,0A A¢0¢0| ODAE

%oOIEAI 0O0-A00,IA0, OOA EH10 0-0-AII'E OATOOIH.

2.1#A$IEL, OUIGTAIEE +,00010iE: O+, E O[J%,
1+ 000,0,°E Al

A, UO[]OIEA 004+ 1+ 00A%0+IT°A THIE UAIOU H[J¥UEAOTEA

“TATIOOT
“HAUOfL uo{ O[E T \
000001 E 0 0-fIA+0AT, IIOI#A*IEAIE 001+

3. 6-"EA 0010, Efl A+iT ~AIEfl 00[],,0, 1 0%0ATOT

& 000 0 Oi+A"#AT 12 00, UO OA600U%,iE 000 AQU, IR, 00

OI]O°

OOIOTENO, i+ +E 0-7E
0,1+ 1+ 1+ Al O+EUA:

N
E 00%o+E E 0000+,01 600
www.elring.de/agb_en
&0 ¢+7AI0 EATHIE, T '|‘0EA‘|' £1,°01+0, C#i.
4. e|]0 EA OOTOEAIES

EO#IEf, 10TAJ+ 0[#1000[01" OpA
0 OA%nAIEﬂ [oli]

0£I0A OUIOOEUOA | O[E,Ei+11T 10 AI:I#I A#O +tOUAE &

[OTOTAIN0,"Er O[IOEA,0%0EUATAE U+1000[0I" OJA%000, E

%o, E, tUAI:AE iHEA 0,A%0ATEf TA fL,1fl,00fL O-OAI+AIEflIE
ODOEOIOE%oAiEﬂ E [A 10,00  [#ELTE-O  O-[#AOT

EOO0O01 AO,+0,0fl , OUIOTAIEE ,1#%0A1 A, 0[+I0000UI"
0A%000,.

& 000-E10,+IEAT %0#110,,0 1+0$10 A O[1A%o° %00 EA A,,0
EA%o#IEfl UA .0 0,0, OEI0.

103



Facebook Instagram

ElringKlinger Automotive Manufacturing, Inc (Plymouth)
47912 Halyard Drive, Suite 111
Plymouth, MI 48170

USA Das Original

(C510315 0822 EN Letter



